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Revision History

Report No. Version Description Issue Date Note

2202TW0004-U2 V1.0 Initial Report 2022-03-22 Valid

Note: This is a copy report based on MRT original report (report No.: 2010TW0002-UF). It changed
the information of the applicant and the product. The hardware and software of the product are the
same. Only a slight change in appearance, which has no impact on the test results.
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§2.1033 General Information

Applicant

Belden Hirschmann Industries (Suzhou) Ltd.

Applicant Address

333 Yanhu Road, Huagiao Town, Kunshan City, Jiangsu Province, P.
R. China

Belden Hirschmann Industries (Suzhou) Ltd.

Manufacturer
333 Yanhu Road, Huagiao Town, Kunshan City, Jiangsu Province, P.
Manufacturer Address )
R. China
Test Site MRT Technology (Taiwan) Co., Ltd
. No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333,
Test Site Address )
Taiwan (R.O.C)
MRT FCC Registration No. | 291082
FCC Rule Part(s) Part 15.407
Model No. DAP620-RW
Test Device Serial No.: #1 [] Production [X] Pre-Production [ ] Engineering

Test Facility / Accreditations

1. MRT facility is an FCC registered (Reg. No. 291082) test facility with the site description report
on file and is designated by the FCC as an Accredited Test Firm.
2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on

file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Taiwan, EU and TELEC Rules.

FCC ID: 2A38RDAP620
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1.

1.1. Scope

INTRODUCTION

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
includingintentional and/or unintentional radiators for compliance with the technical rules and

regulations of the FederalCommunications Commission and the Innovation, Science and Economic
Development Canada and Certification and Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at No.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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2. PRODUCT INFORMATION

2.1. Equipment Description

Product Name: HIT Dragonfly Access Point

Model No.: DAP620-RW, DAP620-ME, DAP620-US, DAP620-JP
Brand Name: HIRSCHMANN IT

Wi-Fi Specification: 802.11a/b/g/n/ac/ax

Operating Temperature: 0~50°C

Power Type: PoE input or AC adapter input

Operating Environment: Indoor Use

Remark:

1. AC Power Adapter and PoE Injector are not sold with the product.

2. Different models are only market requirements, all hardware and software are consistent.

3. The information of EUT was provided by the manufacturer, and the accuracy of the information
shall be the responsibility of the manufacturer.

2.2. Product Specification Subjective to this Report

Frequency Range: For 802.11a/n-HT20/ac-VHT20/ax-HE20:

5180~5320MHz, 5500~5720MHz, 5745~5825MHz

For 802.11n-HT40/ac-VHT40/ax-HE40:

5190~5310MHz, 5510~5710MHz, 5755~5795MHz

For 802.11ac-VHT80/ax-HES80:

5210MHz, 5290MHz, 5530MHz, 5610 MHz,5690 MHz,5775MHz

Type of Modulation: 802.11a/n/ac: OFDM
802.11ax: OFDMA
Data Rate: 802.11a: 6/9/12/18/24/36/48/54Mbps

802.11n: up to 300Mbps
802.11ac: up to 866.6Mbps
802.11ax: up to 1201Mbps

Note: For other features of this EUT, test report will be issued separately.

FCC ID: 2A38RDAP620 Page Number: 8 of 380
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2.3. Working Frequencies for this report
802.11a/n-HT20/ac-VHT20/ax-HE20

Channel Frequency Channel Frequency Channel Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz
48 5240 MHz 52 5260 MHz 56 5280 MHz
60 5300 MHz 64 5320 MHz 100 5500 MHz
104 5520 MHz 108 5540 MHz 112 5560 MHz
116 5580 MHz 120 5600 MHz 124 5620 MHz
128 5640 MHz 132 5660 MHz 136 5680 MHz
140 5700 MHz 144 5720 MHz 149 5745 MHz
153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz -- -- -- --

802.11n-HT40/ac-VHT40/ax-HE40

Channel Frequency Channel Frequency Channel Frequency
38 5190 MHz 46 5230 MHz 54 5270 MHz
62 5310 MHz 102 5510 MHz 110 5550MHz
118 5590 MHz 126 5630 MHz 134 5670 MHz
142 5710 MHz 151 5755 MHz 159 5795 MHz

802.11ac-VHT80/ax-HE80

Channel Frequency Channel Frequency Channel Frequency
42 5210 MHz 58 5290 MHz 106 5530 MHz
122 5610 MHz 138 5690 MHz 155 5775 MHz

FCC ID: 2A38RDAP620

Page Number: 9 of 380
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2.4. Description of Available Antennas

Antenna | Frequency Tx | Bandwidth | MaxPeak Gain CDD Beamforming
Type Band (GHz) | Paths (MHz) (dBi) Directional Directional Gain
Gain(dBi) (dBi)

Ant O Ant1 | Power | PSD

Wi-Fi Internal Antenna List (2.4GHz 2*2 MIMO, 5GHz 2*2 MIMO)

PIFA 2412 ~ 2462 2 20, 40 3.20 3.30 3.30 | 6.31 6.31

Antenna | 5150 ~ 5850 2 20,40,80 | 3.10 3.30 3.30 | 6.31 6.31

Note 1: The EUT supports Cyclic Delay Diversity (CDD) technology for 802.11a/b/g/n/ac/ax and it is
correlated.
If all antennas have the same gain, Ganr, Directional gain = Gant + Array Gain, where Array Gain is
as follows.

® For power spectral density (PSD) measurements on all devices,

Array Gain = 10 log (Nant/ Nss) dB = 3.01;

® For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB for Nant < 4;
If antenna gains are not equal, Directional gain may be calculated by using the formulas applicable
to equal gain antennas with Gant set equal to the gain of the antenna having the highest gain.
Note 2: The EUT also supports Beamforming mode, and the Beamforming support 802.11n/ac/ax,
not include 802.11a/b/g. The directional gain = Gant + Array Gain (3.01dBi).
Note 3: Antenna type and antenna gain are provided by the manufacturer.

2.5. Test Mode

Test Mode Mode 1: Transmit by 802.11a (6Mbps)

Mode 2: Transmit by 802.11ac-VHT20 (MCSO0)

(
Mode 3: Transmit by 802.11ac-VHT40 (MCSO0)
Mode 4: Transmit by 802.11ac-VHT80 (MCSO0)

Mode 5: Transmit by 802.11ax-HE20 (MCSO

)
Mode 6: Transmit by 802.11ax-HE40 (MCSO0)
Mode 7: Transmit by 802.11ax-HE80 (MCSO0)

Note: Due to the same modulation & power setting between 802.11n and 802.11ac, so
802.11n-HT20 and HT40 are covered by 802.11ac-VHT20 and VHT40 in this report.

2.6. Description of Test Software

The test utility software used during testing was “QSPR”, and the version was “v50-00186".

FCC ID: 2A38RDAP620 Page Number: 10 of 380
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2.7. Duty Cycle

5GHz (NII) operation is possible in 20MHz, 40MHz, 80MHz channel bandwidths. The maximum
achievable duty cycles for all modes were determined based on measurements performed on a
spectrum analyzer in zero-span mode with RBW = 8MHz, VBW = 50MHz. The RBW and VBW were
both greater than 50/T, where T is the minimum transmission duration, and the number of sweep

points across T was greater than 100. The duty cycles are as follows:

Test Mode Duty Cycle Test Mode Duty Cycle
802.11a 93.23 % 802.11ax-HE20 94.99%
802.11ac-VHT20 93.97% 802.11ax-HE40 95.03%
802.11ac-VHT40 95.64% 802.11ax-HE80 94.57%
802.11ac-VHT80 88.73% - -

Duty Cycle (T = Transmission Duration)
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2.8. EMI Suppression Device(s)/Modifications

No EMI suppression device(s) were added and/or no modifications were made during testing.
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2.9. Configuration of Tested System
This devicewas tested per the guidanceANSI C63.10:2013was used to reference the appropriate

EUT setup for radiated emissions testing and AC line conducted testing.

Connection Diagram

120V/60Hz

EUT

Cable Type Cable Description
A Power Cable Non-Shielding, 1.5m
B Power Cable Non-Shielding, 1.5m
C LAN Cable Non-Shielding, >10m

2.10. Test System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer Model No. Serial No.

USB Dongle SanDisk BL161025264V N/A

AC Adapter DELTA ADP-30HR B 1WMDO05S00T5
Notebook ASUS PRO45V N/A

FCC ID: 2A38RDAP620
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Fw@ ! A Report No.:2202TW0004-U2

3. ANTENNA REQUIREMENTS

Excerpt from §15.203 of the FCC Rules/Regulations:
“An intentional radiator antenna shall be designed to ensure that no antenna other than that

furnished by theresponsible party can be used with the device. The use of a permanently attached
antenna or of an antennathat uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with theprovisions of this section.”

® The antenna of the device ispermanently attached.
® There are no provisions for connection to an external antenna.

Conclusion:
The unit complies with the requirement of §15.203.

FCC ID: 2A38RDAP620 Page Number: 14 of 380
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4. TEST EQUIPMENT CALIBRATION DATE
Radiated Disturbance-AC1 :

Cali.
Instrument Manufacturer Type No. Asset No. Cali. Due Date
Interval
Broadband TRILOG
SCHWARZBECK VULB 9162 MRTTWAO00001 1 year 2021/10/5
Antenna
Acitve Loop Antenna SCHWARZBECK FMZB 1519B MRTTWAO00002 1 year 2021/4/27
Broadband Hornantenna | SCHWARZBECK BBHA 9120D MRTTWAO00003 1 year 2021/4/24
Breitband Hornantenna SCHWARZBECK BBHA 9170 MRTTWAO00004 1 year 2021/4/24
Broadband Preamplifier | SCHWARZBECK BBV 9718 MRTTWAO00005 1 year 2021/4/24
Broadband Amplifier SCHWARZBECK BBV 9721 MRTTWAO00006 1 year 2021/4/24
Signal Analyzer R&S FSV40 MRTTWAO00007 1 year 2021/3/24
EMI Test Receiver R&S ESR3 MRTTWAO00009 1 year 2021/3/25
EXA Signal Analyzer KEYSIGHT N9010A MRTTWA00012 1 year 2021/10/14
EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO00074 1 year 2021/7/14
Antenna Cable HUBERSUHNER SF106 MRTTWEO00010 1 year 2021/6/16
Temperature/Humidity
TFA 35.1078.10.1T MRTTWA00032 1 year 2021/5/29
Meter
K1K50-UP0264-K1
Cable Rosnol MRTTWEOQ0012 1 year 2021/6/21
K50-4M
Conducted Emissions-SR2 :
Cali.
Instrument Manufacturer Type No. Asset No. Cali. Due Date
Interval
Two-Line V-Network R&S ENV216 MRTTWAOQ00019 1 year 2021/3/26
Two-Line V-Network R&S ENV216 MRTTWAO00020 1 year 2021/4/24
8-Wire ISN (T8-Cat6) R&S ENY81 CA6 MRTTWAOQ00017 1 year 2021/5/25
8-Wire ISN (T8) R&S ENY81 MRTTWAO00018 1 year 2021/5/25
8-Wire ISN TESEQ CDN STO08AS MRTTWAO00083 1 year 2021/9/2
EMI Test Receiver R&S ESR3 MRTTWAO00045 1 year 2021/5/26
N1C50-RG400-B1C
Conducted Cable Rosnol MRTTWEO00013 1 year 2021/6/21
50-500CM
Temperature/Humidity
TFA 35.1078.10.1T MRTTWAO00033 1 year 2021/5/28

Meter

FCC ID: 2A38RDAP620
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Conducted Test Equipment-SR2:

Instrument Manufacturer Type No. Asset No. Cali. Interval Cali. Due Date
X-Series USB Peak and
KEYSIGHT U2021XA MRTTWAO00014 1 year 2021/4/24
Average Power Sensor
X-Series USB Peak and
KEYSIGHT U2021XA MRTTWAO00015 1 year 2021/3/26
Average Power Sensor
Wideband Radio
R&S CMW 500 MRTTWAO00041 1 year 20211117
Communication Taster
EXA Signal Analyzer KEYSIGHT N9010A MRTTWAO00012 1 year 2021/10/14
EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO00074 1 year 2021/7114
Attenuator MVE 20dB MRTSUEO06547 N/A N/A
Signal Analyzer R&S FSV40 MRTTWAO00007 1 year 2021/3/24
Temperature & Humidity
TEN BILLION TTH-B3UP MRTTWAO00036 1 year 2021/6/9
Chamber
Temperature/Humidity
TFA 35.1078.10.IT | MRTTWAO0033 1 year 2021/5/28
Meter
Software Version Function
e3 9.160520a EMI Test Software

FCC ID: 2A38RDAP620
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5. MEASUREMENT UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests performed on the
EUT as specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed
at approximately the 95% confidence level using a coverage factor of k = 2.

Conducted Emission- Power Line

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
150kHz~30MHz: + 2.53dB

Radiated Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz~30MHz: + 3.92dB

30MHz~1GHz: + 4.25dB

1GHz~18GHz: + 4.40dB

18GHz~40GHz: + 4.45dB

Frequency Error

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £78.4Hz

Conducted Power

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): + 0.84dB

Conducted Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):+ 2.65 dB

Occupied Bandwidth

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): 3.3%

Temp. / Humidity

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £0.82°C/ +3%

DC Voltage

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £0.3%
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6. TEST RESULT

6.1. Summary
FCC Test Description Test Limit Test Test Reference
Section(s) Condition | Result
15.407(a) 26dB Bandwidth N/A Pass Section 6.2
15.407(e) 6dB Bandwidth = 500kHz Pass | Section 6.3
15.407(a)(1)(ii), | Maximum Conducted
Refer to section 7.4 Pass | Section 6.4
(2), (3) Output Power
Conducted
15.407(h)(1) Transmit Power Control <24 dBm Pass Section 6.5
15.407(a)(1)(ii), Peak Power Spectral
Refer to section 7.6 Pass | Section 6.6
(2), (3) Density
15.407(g) Frequency Stability + 20 ppm Pass Section 6.7
15.407(b)(1), o _
_ Undesirable Emissions Refer to Section 7.8 Pass
(2), (3), (4)(i)
Emissions in . Section
15.205, 15.209 | General Field Strength Radiated
restrictedbands must 6.8 & 6.9
15.407(b)(1), (Restricted Bands Pass
meet theradiated limits
(2), (3), (4)() andRadiated Emission)
detailed in15.209
AC Conducted
Line Section
15.207 Emissions < FCC 15.207 limits Pass
Conducted 6.10
150kHz - 30MHz
Notes:

1) The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.

The correction table was used to account for the losses of the cables and attenuators used as part of the

system to connect the EUT to the analyzer at all frequencies of interest.

2) Output power test was verified over all data rates of each mode, and then choose the maximum power

output (low data rate) for final test of each channel.
3) TestItems “26dB /6dB Bandwidth” & “Band Edge / Out-of-Band Emissions” have been assessed MIMO

transmission, and showed the worst test data in this report.

4) The power setting of CDD & Beamforming mode is same. For 802.11n/ac/ax uses worst case
beamforming mode in the test report. The test results shown in the following sections represent the worst

case emissions.
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6.2. 26dB Bandwidth Measurement

6.2.1.Test Limit

N/A

6.2.2.Test Procedure used

KDB 789033 D02v02r01- Section C.1
6.2.3.Test Setting

1. The analyzers’ automatic bandwidth measurement capability was used to perform the 26dB
bandwidth measurement. The “X” dB bandwidth parameter was set to X = 26. The automatic
bandwidth measurement function also has the capability of simultaneously measuring the 99%
occupied bandwidth. The bandwidth measurement was not influenced by any intermediated
power nulls in the fundamental emission.

2. RBW = approximately 1% of the emission bandwidth.

3. VBW 2 3xRBW.

4. Detector = Peak.

5

. Trace mode = max hold.

6.2.4.Test Setup

Spectrum Analyzer

%%MEE?
I

et
T

attenuator

A | EUT

:
1 AREAAEeR *

)
a
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6.2.5.Test Result

Product HIT Dragonfly Access Point Test Site SR2
Test Engineer | Eric Lin Test Date 2020/11/19
Test Item 26dB Bandwidth
Test Mode Data Rate/ |Channel No.| Frequency | 26dB Bandwidth | 99% Bandwidth
MCS (MHz) (MHz) (MHz)
802.11a 6Mbps 36 5180 19.55 16.40
802.11a 6Mbps 44 5220 20.35 16.40
802.11a 6Mbps 48 5240 19.53 16.45
802.11a 6Mbps 52 5260 20.17 16.40
802.11a 6Mbps 60 5300 20.39 16.42
802.11a 6Mbps 64 5320 20.29 16.42
802.11a 6Mbps 100 5500 19.95 16.41
802.11a 6Mbps 116 5580 19.99 16.40
802.11a 6Mbps 140 5700 19.95 16.43
802.11a 6Mbps 144 5720 20.25 16.40
802.11a 6Mbps 149 5745 19.43 16.41
802.11a 6Mbps 157 5785 19.97 16.40
802.11a 6Mbps 165 5825 19.33 16.43
802.11ac-VHT20 MCSO0 36 5180 21.22 17.61
802.11ac-VHT20 MCSO0 44 5220 20.64 17.60
802.11ac-VHT20 MCSO0 48 5240 20.83 17.62
802.11ac-VHT20 MCSO0 52 5260 20.63 17.62
802.11ac-VHT20 MCSO0 60 5300 20.65 17.63
802.11ac-VHT20 MCSO0 64 5320 20.98 17.60
802.11ac-VHT20 MCSO0 100 5500 21.16 17.63
802.11ac-VHT20 MCSO0 116 5580 20.61 17.60
802.11ac-VHT20 MCSO0 140 5700 20.98 17.64
802.11ac-VHT20 MCSO0 144 5720 20.40 17.59
802.11ac-VHT20 MCSO0 149 5745 20.19 17.67
802.11ac-VHT20 MCSO0 157 5785 21.76 17.61
802.11ac-VHT20 MCSO0 165 5825 21.07 17.62
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Test Mode Data Rate/ |Channel No.| Frequency | 26dB Bandwidth | 99% Bandwidth

MCS (MHz) (MHz) (MHz)
802.11ac-VHT40 MCSO0 38 5190 39.73 36.13
802.11ac-VHT40 MCSO0 46 5230 40.83 36.16
802.11ac-VHT40 MCSO0 54 5270 40.15 36.19
802.11ac-VHT40 MCSO0 62 5310 39.45 36.16
802.11ac-VHT40 MCSO0 102 5510 39.60 36.09
802.11ac-VHT40 MCSO0 110 5550 40.27 36.04
802.11ac-VHT40 MCSO0 134 5670 40.21 36.14
802.11ac-VHT40 MCSO0 142 5710 39.22 36.12
802.11ac-VHT40 MCSO0 151 5755 39.70 36.07
802.11ac-VHT40 MCSO0 159 5795 39.68 36.18
802.11ac-VHT80 MCSO0 42 5210 80.91 75.35
802.11ac-VHT80 MCSO0 58 5290 80.21 75.41
802.11ac-VHT80 MCSO0 106 5530 79.97 75.38
802.11ac-VHT80 MCSO0 122 5610 81.55 75.42
802.11ac-VHT80 MCSO0 138 5690 81.55 75.65
802.11ac-VHT80 MCSO0 155 5775 80.64 75.53
802.11ax-HE20 MCSO0 36 5180 20.82 18.88
802.11ax-HE20 MCSO0 44 5220 20.74 18.92
802.11ax-HE20 MCSO0 48 5240 20.85 18.93
802.11ax-HE20 MCSO0 52 5260 21.19 18.91
802.11ax-HE20 MCSO0 60 5300 21.25 18.94
802.11ax-HE20 MCSO0 64 5320 21.07 18.92
802.11ax-HE20 MCSO0 100 5500 20.98 18.95
802.11ax-HE20 MCSO0 116 5580 20.49 18.88
802.11ax-HE20 MCSO0 140 5700 20.84 18.92
802.11ax-HE20 MCSO0 144 5720 20.93 18.93
802.11ax-HE20 MCSO0 149 5745 21.38 18.92
802.11ax-HE20 MCSO0 157 5785 21.39 18.93
802.11ax-HE20 MCSO0 165 5825 21.21 18.98
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Test Mode Data Rate/ |Channel No.| Frequency | 26dB Bandwidth | 99% Bandwidth

MCS (MHz) (MHz) (MHz)
802.11ax-HE40 MCSO0 38 5190 40.34 37.82
802.11ax-HE40 MCSO0 46 5230 39.79 37.69
802.11ax-HE40 MCSO0 54 5270 39.97 37.73
802.11ax-HE40 MCSO0 62 5310 40.84 37.70
802.11ax-HE40 MCSO0 102 5510 41.15 37.66
802.11ax-HE40 MCSO0 110 5550 41.13 37.75
802.11ax-HE40 MCSO0 134 5670 40.60 37.71
802.11ax-HE40 MCSO0 142 5710 39.88 37.71
802.11ax-HE40 MCSO0 151 5755 40.16 37.71
802.11ax-HE40 MCSO0 159 5795 41.23 37.79
802.11ax-HE80 MCSO0 42 5210 80.38 76.92
802.11ax-HE80 MCSO0 58 5290 81.14 77.24
802.11ax-HE80 MCSO0 106 5530 80.92 76.98
802.11ax-HE80 MCSO0 122 5610 81.35 77.01
802.11ax-HE80 MCSO0 138 5690 80.93 77.11
802.11ax-HE80 MCSO0 155 5775 80.87 77.02

Note: The Data only show the max power Antenna Port in the test report.
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802.11a 26dB Bandwidth & 99% Bandwidth

[Specirum Anaiyzer 1
Ocaupied BW
KEYSIGHT Inout Re gz 00 Ao 2065 [iig FieoRin
Couping B rections, Galo ¢
(ve] Freq Ref Int (S) 0 Gain: Low

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

Y

#Video BW 680.00 kHz

Occupied Bandwidth

16.397 MHz Total Power 258dBm
Transmit Freq Error -15.478 kHz % of OBW Pavier
X 0B Bandwidth 19.55 MHz xdB

Nov 19, 2020
@9 ? 32047 PM

Channel 36 (5180MHz)

IPWIZ 00 [Ation: 2048 R Conler Froq 5 220000000 Giiz
Corrections. OF Galo. OF AvglHold >10110
req Ref int (S) 0 Gain Low adio Stc None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

e Ty B Y
R T

#Video BW 680.00 kHz

Occupied Bandwidth
16.395 M Total Power 24.5d8m
Transmit Freq Error 29018 kHz

% of OBW Pawer 99.00
X dB Bandwidth 2035 MHz xdB

26,00 6B

Rl HETR

Channel 44 (5220MHz)

Frequency

g Z 500 Thtion. 20 6B Tiig Freo Run  Cotor Froq 5 240000000 Giiz
Cosrections. Off Galo. C AvglHold >10110
Freq Ref Int (S} WIF Gain'Low  Radio St None.

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

o R T,

#Video BW 680.00 kHz

Occupied Bandwidth
16.452 MHz Total Power
Transmit Freq Error -14.878 kHz

9% of OBW Pawier
X dB Bandwidth 19.53 MHz xdB

R R

(Oocipied BW

KEYSIGHT Inout Re InpWlZ 500 Ation. 20 40 Tig Fioo Run Conilor Frog 5 260000000 Gtz
ng DC Corrections. Off Gate. C wg[Hokd ~10/10

G ign o Freq Ref-Int (5) 4 Gaim Low  Radio St None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Occupied Bandwidth

6.3¢ Total Power 24.0d8m
Transmit Freq Ertor -11.678 kHz % of OBW Pawer 99.00 %
X dB Bandwidth 2017 MHz xdB 260068

[Specirum Analyzer 1 +

Spectrum Analyzer 1

|Occupied BW

KEYSIGHT Inout R IpHZ 0G0 Aon 2000 [T FiooRun  Goilr Frog 5 300000000 GIiz
Coupliog DG Corrections, OF Galo. OF AvglHokd 10110 e trelenny;

Freq Ref-nt (S) 47 GainLow  Radia Sid None 5.300000000 GHz
Span
Ref Lvi Offset 22.50 dB 40.000 MHZ
Ref Value 30.00 dBm
step

e,
v,
A A

#Video BW 680.00 kHz

Occupied Bandwidth
16.415 MHz Total Power

Transmit Freq Error 20441 kHz 9% of OBW Pawier
xdB Bandwidth 20.39 MHz xdB.

Nov 19, 2020
R Nl | ? 32527 PM

Channel 100 (5500MHz)

Spectrum Analyzer 1 T
Cocupied BW
KEYSIGHT Iout k- WPUZ ST Ao 2000 [T FieoRun  Corlor F1oq 5 320000000 GI1z
Coupiig DG Comeckions. OF Gale. O walhold » 10110
G laign o req Ref-Int (S) 4 Gaim Low  Radio Sid Nona

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

A A R s
A\

#Video BW 680.00 kHz

Occupied Bandwidth
16.419 M Total Power 22.1d8m

Transmit Freq Erfor < % of OBW Pawer 99.00 %
X dB Bandwidth 2029 MHz xdB 6.00 6B

-l Nov 19, 2020
C Rl | ? 5955 PM

‘Genio Frog 5500000000 Gl 1z
AvglHold >10110

ipWiZ 500 Ation; 20U
Correctons.
Freq Ref Int (S) 4 Gain Low  Radio St None.

(Center Frequency
5500000000 GHz

Span

Ref Lvi Offset 22.50 dB 40.000 MHZ

Ref Value 30.00 dBm
CF Step

4.000000 MHz

NS Auto
Man

o g

#Video BW 680.00 kHz
[#Res BW 220.00 kHz

Occupied Bandwidth
16.400 MHz Total Power 21.7dém

Transmit Freq Error 9% of OBW Pawer o
X 0B Bandwidth xdB. 26,00 0B

=9l ? R By

IpAZ 00 [Atien; 2068 Tig FicoRun  Gonlor Froq 5 560000000 Giiz
Currections. OF c AvglHold #1010
Freq Ref Int (S) W Gain'Low  Radio St None.

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

A

#Video BW 680.00 KHz

Occupied Bandwidth
5.399 MHz Total Power 21.5d8m

Transmit Freq Error 2141 kHz
X dB Bandwidth 19

9% of OBW Pawer
xdB

- Nov 19, 2020
=9~ ? 52722 PM

Frequency
Center Frequency |1
5.560000000 GHz
Span
40.000 MHZ
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T FiooRun 6 Froq. 5 700000000 GI 2
AvglHokd 10110
Radio St Nona

ingulZ 500 Iation; 20 68
Corrections. OFf Gal. OF
Freq Ref Int 4 Gain- Low

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

2 Melrics

Occupied Bandwidth
16.430 MHz Total Power
Transmit Freq Error 6624 w.

9% of OBW Pawier
X dB Bandwidth xdB

el EER

{x Frequency

CF Step
4.000000 MHz

KEYSIGHT oput K=
& ook

Center 5.72000 GHz
[#Res BW 220.00 kHz

Occupied Bandwidth
5,400 M

Transmit Freq Etor
X dB Bandwidth

Channel 144 (5720MHz)

+ Frequency
INPWIZ 00 [Ation; 2040 o RUn  Conler Frog 5 720000000 Giiz
Corrections. OF on AvglHold =101
Freq Ref Int (S o Gain Low  Redio St Nona

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm
4000000 MHz

PR D Auto
"\ Man

et A

Wt

#Video BW 680.00 kHz Span 40 MMl

Total Power

E 9% of OBW Pawer
2025 MHz xdB

D M ?

il Z 500 Thtion. 20 6B
Corrections. Gals. Of
Freq Ref Int (S) 4F Gain Low.

g Fioo Run 61 FioG. 5 745000000 GI 2
AvglHo 10110
Radio Sid: Nona

Ref Lyl Offset 22.50 dB
Ref Value 30.00 dBm

e e

v

#Video BW 680.00 kHz

Occupied Bandwidth
1

Total Power 24.4dBm

Transmit Freq Error iz 9% of OBW Pawier
xdB Bandwidth i xdB

Yl | N:wg\') 220

CF Step
4.000000 MHz

o oW b
KEYSIGHT mout k=

G ignor

Ocaupied Bandwidth

Transmit Freq Error
X dB Bandwidth

fEocm?

InpuZ 500 JAtion; 2040 Tilg. Fieo Run
Corrections. OFF Gals. OFF
Freq Ref int (S 4 Gain Low.

Froq. 5 785000000 G2
AvglHold 10110
Radio Sic None

Ref Lvi Offset 22.50 dB
Ref Value 30.00 dBm
CF Step

4000000 MHz

[t R e e

{

Bl

#Video BW 680.00 kHz

Total Power 23.6dBm
24.179 kHz 6 99.00
19.97 MHz 26,00 B

Nov 18, 2020
3:30:06 PM

KEYSIGHT rout = AT Ao Coiter Frog 5 525000000 Gilz

o 5 G AvglHokd 1011
& gt on g Rt (1 GainLaw  Radio St None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

St

#Video BW 680.00 kHz

Occupied Bandwidth
16.426 MHz

Transmit Freq Ertor
xdB Bandwidth

Nov 19,2020
q ('y - ? SE}OSGQM

Total Power
9% of OBW Pawier
xdB

(Center Frequency
825000000 GHz
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802.11ac-VHT20 26dB Bandwidth & 99% Bandwidth

[spectrum Anaiyzer 1
(Ooaupied BW
KEYSIGHT lout RE

v ntateri

Occupied Bandwicth
17.613 MHz

Transmit Freq Error
X 0B Bandwidth

focm

Ingut Z 5001

G [Cwku 00 [Corecions. OF

Freq Ref Int (S)

Channel 36 (5180MHz)

JAlon 2040 [ing: FreoRun  Corior Froq 5 180000000 GI 1z
AvglHokd 10110

#F Gain'Low  Radio St Nona

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Total Power
9% of OBW Pawier
xdB

24.6d8m
-18.833 kHz
2122 MHz

) | Nov 19,2020
3:31:35 PM

Channel 44 (5220MHz)

InpuZ 500 JAtion; 20 40
Corrections. O

req Ref int (S) 0 Gain Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Occupied Bandwidth
17.604 b Total Power
Transmit Freq Eror 31226 kHz

% of OBW Pawer
X dB Bandwidth 2064 MHz xdB

=0 C W

Gonor Froq 5 220000000 Giiz
AvglHokd 10110

tadio Std- None

25.4d8m
99.00
26,00 6B

Frequency

Inpul Z 500
Cosrections. Off
Freq Ref Int (S}

Transmit Freq Error
X dB Bandwidth

Ation: 20 68 ‘Coritor Froq 5 240000000 G 2
AvglHold >10110
Radio St None.

Tiig: Freo Run
Galo. C

IF Gain: Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

B T

#Video BW 680.00 kHz

[Specirum Analyzer 1 +
Oocupied BW
KEYSIGHT lneut Re -

G Gignor

InpWiZ 00 [Ation; 20 40
Corrections. O
Freq Ref int (S)

Tiig: Freo Run
Gals. C

HIF Gain' Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

Ao NN e
vy

i

#Video BW 680.00 kHz

a0 c e

Total Power 254 dBm

9% of OBW Pawier 99.00 %
xdB

26.00 6B

Occupied Bandwidth
176

Transmit Freq Ertor
X dB Bandwidth

624 M Total Power

34,371 kH: 9% of OBW Pawer
2063 xdB

R TR

Coter Frog 5 250000000 Gilz

wglHokd 1010

Radio St None.

99.00 %
26.00 B

[Spectrum Analyzer 1

|Occupied BW

KEYSIGHT |nut R
Couping

Occupied Bandwidth
17.627 MHz

Transmit Freq Error

X dB Bandwidth

[Specirum Analyzer 1

inpul Z 50 0
Cosrections. Off
Freq Ref Int (S}

Ation: 20 66 ‘Gofiter Froq 5 300000000 Gi 2
AvglHold >10110
Radio St None.

Tiig: Freo Run
Galo. O

IF Gain' Law

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

O

#Video BW 680.00 kHz

Total Power

-16.468 kHz 9% of OBW Pawier
0.65 xdB.

RS

:34:13 PM

(Center Frequency
5.300000000 GHz
Span
40.000 MHZ
Step

e +

IpUIZ 500 Ation; 20 4B
Corrections. Of

KEYSIGHT Inout RS
Couping
0 Freq Ref-Int (S)

oc
G ign o

iig: Freo Run
Gals. OFF

7 Gain' Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

v

#Video BW 680.00 kHz

Occupied Bandwidth
17.507 M Total Power
Transmit Freq Ertor % of OBW Pavier

X dB Bandwidth xdB

-l Nov 19, 2020
C Rl | ? S92 M

Cotor Frog 5 320000000 61z

wglHokd ~10/10

Radio St None.

24.3d8m
99.00 %
6.00 6B

ingut Z 500
Cor

ections.
Freq Re Int (S)

"

et
",
e

[#Res BW 220.00 kHz

Occupied Bandwidth
17.632 MHz

Transmit Freq Error

X dB Bandwidth

At 20 66 Tig: Froo Run  Gonter Froq 5500000000 Gitz
[ AvglHokd »10110
47 GainLow  Radio St

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

e pdca e At

15
M

R

#Video BW 680.00 kHz

Total Power
285 kHz

9% of OBW Pawer
21.16 MHz xdB

26,00 0B

IRl T2 =

(Center Frequency
5500000000 GHz
Span

20.000 MHZ

CF Step
4.000000 MHz

Auto
Man

inpul Z 50
Currections. OF
Freq Ref Int (S)

Ation: 20 40 Tl Freo Run

I Gain: Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

LT A, L At

#Video BW 680.00 KHz

Occupied Bandwidth
17.604 MHz

Transmit Freq Ertor

X dB Bandwidth

Total Power

= 9% of OBW Pawer
2061 MHz xdB

v 19,2020
3:38:10 PM

@ A?

Contor Frog 5 SH0000000 Giiz
A 0

vglHok 1001

Radio St None.

Frequency
Center Frequency |1
5.560000000 GHz
Span
40.000 MHZ
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InpulZ 506 JAlion. 20 6B [ Feem
Corrections. OFf Gal. OF
Freq Ref Int 4 Gain- Low

6 Froq. 5 700000000 GI 2
AvglHokd 10110
Radio St Nona

o 0O
S gt on

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

RS

#Video BW 680.00 kHz

2 Melrics

Occupied Bandwidth

17.638 Total Power
Transmit Freq Error % of OBW Powier
xdB Bandwidth xdB

13.143

Nov 19, 2020
D |l ?| o

{x Frequency

CF Step
4.000000 MHz

KEYSIGHT oput K=
& ook

[#Res BW 220.00 kHz

Occupied Bandwidth
17592\

Transmit Freq Etor
X dB Bandwidth

Channel 144 (5720MHz)

+ Frequency
INPWIZ 00 [Ation; 2040 R o e ST G
Corrections. OF on AvglHol
Freq Ref Int (S G Gamton i Ses Nane

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm
4000000 MHz
Auto

#Video BW 680.00 kHz Span 40 MHz

1.07 ms (2001 pts)

Total Power
9% of OBW Pawer
a8

D | ? | s

Channel 149 (5745MHz)

il Z 500 Thtion. 20 6B Tiig: Froo Run 6 Froq. 5 745000000 Giiz
Corrections. Gale. O AvglHokd >10110
Freq Ref Int (S) #F Gain'Low  Radio Sidt None

Ref Lyl Offset 22.50 dB
Ref Value 30.00 dBm

AP o IO N i 1 00

#Video BW 680.00 kHz

Occupied Bandwidth

17. Total Power
Transmit Freq Error 24, % of OBW Pavier
XdB Bandwidth 2019M xdB

229d6m

acm

CF Step
4.000000 MHz

KEYSIGHT lnout R®

g X

G ignor

s D

Ocaupied Bandwicth

7.605 MHz Total Power

Transmit Freq Error
X dB Bandwidth

fEocm?

Channel 157 (5785MHz)

i +

InpuZ 500 JAtion; 2040 Tiig FrooRun G
Corrections. OFF Gals. OFF
Freq Ref int (S 4 Gain Low.

Frog 5.765000000 Giz
[Hokd 1010
Radio St None.

Ref Lvi Offset 22.50 dB
Ref Value 30.00 dBm
CF Step

4000000 MHz

#Video BW 680.00 kHz

23.4d8m
99.00
26,00 0B

Nov 19, 2020 -
3:40:36 PM meli

AT Ao Coiter Frog 5 525000000 Gilz
ions, OFF Galo. OF AvglHold >10110
rmq Ref-Int (S) Radio St None.

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Ocoupied Bandwidih

618 MHz Total Power 24.4 dBm
-20.222 KH: % of OBW Pavier 00 %
21.07 MHz xdB 6,00 6B

Transmit Freq Ertor
xdB Bandwidth

el HERR

2

(Center Frequency
825000000 GHz
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802.11ac-VHT40 26dB Bandwidth & 99% Bandwidth

Channel 38 (5190MHz)

[Spectrum Analyzer 1

Cocupied BW

KEYSIGHT “W’f’ Uz
GO Laign Freq Ref Int (S)

il Z 500 Thtion; 20 6B Trig: Freo Run

4 Gain: Low

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

l,,....-.., T o T R
|

o b
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22060 kHz 9% of OBW Pawier
xdB
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Transmit Freq Error
X 0B Bandwidth

v 19, 2020
@9 ? Nscsi‘mm

Channel 46 (5230MHz)

IPWIZ 00 [Ation: 2048 R Canler Froq. 5 230000000 Giiz
Corrections. OF Galo. OF AvglHold >10110
req Ref int (S) 0 Gain Low adio Stc None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

i b N 1 T AN A

el

PP R PR

#Video BW 1.3000 MHz

Ocaupied Bandwidth
36.16( Total Power 269 d8m
Transmit Freq Error

% of OBW Pawer 99.00
X dB Bandwidth xdB

26,00 6B

to) Frequency

Center Frequency
5230000000

CF Step
8000000 MHz

Auto
Man

g Z 500 Thtion. 20 6B
Cosrections. Off

Freq Ref Int (S}

Tiig: Freo Run
Galo. C

IF Gain: Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

A b, | e Al

—
Gt i

#Video BW 1.3000 MHz

Occupied Bandwidth

36.185 MHz Total Power
Transmit Freq Ertor 9% of OBW Pawier
X dB Bandwidth xdB

14772 kHz
40.15 MHz

R R

‘Coriter Froq 5 270000000 G2
AvglHold >10110
Radio St None.

27.0d8m
99.00 %

26.00 6B

Channel 102 (5510MHz)

[Specirum Analyzer 1 +
Oocupied BW
KEYSIGHT lneut Re -

G Gignor

InpWiZ 00 [Ation; 20 40 Tiig Freo Run  Contor Froq 5 310000000 Giz
Corrections. O Gals. OFF AvglHok #1010
Freq Ref int (S) M Gain'Low  Radio Std None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

A, sl o

B e

#Video BW 1.3000 MHz

Ocaupied Bandwidth
36.161 M Total Power 23.0d8m
Transmit Freq Ertor

9% of OBW Power 99.00 %
X dB Bandwidih xdB

26.00 B

29Dl ?] R

Channel 110 (5550MHz)

Spectrum Analyzer 1

|Occupied BW

KEYSIGHT lnout R- Input Z: 50 Q Atien. 20 a6
Couplng. (Corrections. O

[Freq Ref int (S)

Tiig: Freo Run
Galo. OF

IF Gain' Law

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

i o

T
JM.MMW.\..‘*_.“,
|

B it ]

1

#Video BW 1.3000 MHz

Occupied Bandwidth

36.086 MH: Total Power
Transmit Freq Error
X dB Bandwidth

15.562 kHz 9% of OBW Pawier
39,60 MHz xdB

as Nov 19, 2020
C el | ? 3.56:33 P

Gofiter Froq 5510000000 Gz
AvglHold >10110
Radio St None.

(Center Frequency
5510000000 GHz
Span
80.000 MHZ
Step

227 dBm
99.00
26,00

Channel 134 (5670MHz)

Spectrum Analyzer 1 +

| Occupied BW

KEYSIGHT Input R- inpwiZ: 50
Couping "

0C Corecions. O
G laign o req Ref-Int (S)

Ation; 20 40 iig: Freo Run
Gals. OFF

7 Gain' Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

we?
PRSI RPET TN

#Video BW 1.3000 MHz

Occupied Bandwidth

36.041 M Total Power 23.4 dBm
2779 kHz % of OBW Pavier 99.00%
4027 MHz xdB 6.00 4B

Transmit Freq Erfor
X dB Bandwidth

-l Nov 19, 2020
C Rl | ? 3:57:16 PM

Channel 142 (5710MHz)

inpulZ 500 Tatien 20 08 Tng FreoRun  Cel
Cor [ A

ections.
Freq Re Int (S)

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

ool | Bt
{ '

o

5
it s ib e s

#Video BW 1.3000 MHz
[#Res BW 430.00 kHz

idth
36.143 MHz

Total Power

Transmit Freq Error
xdB Bandwidth

33111 kHz 9% of OBW Pawer
xdB.

ntes Freq 5670000000 GHz
walHold 10110
#IF Gain: Low Radio Std None

(Center Frequency
5670000000 GHz
Span

80.000 MHZ

CF Step
8000000 MHz

Auto
Man

23.5dBm

26,00 0B

2N

IpuiZ 500 Ation; 20 4B
Cosrections. O

Freq Ref Int (S)

Tig FicoRun  Gonlor Froq 5 710000000 Giiz
c AvglHold =101

{0 Gain'Low  Radio St None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

et il
1

’
e
paidet™

#Video BW 1.3000 MHz

Total Power

Transmit Freq Error

9% of OBW Pawer
X dB Bandwidth xdB
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Channel 151 (5755MHz)

s +
KEYSIGHT oot RE
& Roron

inpuiZ 50
Corrections. OFF
Freq Ref Int (S)

o Fiog 5 755000000 GI1Z
AvglHokd ~10110
Radio St None

Ation: 20 66 il F
Gale,

4 Gain Low.

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

tropostr et e o O

M

B T WY

AiAspan et

Conter 5.75500 GHz
#Res BW 430.00 kHz

#Video BW 1.3000 MHz

jpied Bandwidth
36.072 MHz Total Power

Transmit Freq Error 9% of OBW Pawer
xd

KHz
x B Bandwidth 0 MHz

C RNl | 2 N;: 1@7357

Frequency

(Center Frequency
5.7550000

Lstrpvtyeinoll

Conter 5.79500 GHz
[#Res BW 430.00 kHz

Oceupied Bandwidth

Transmit Freq Error
x dB Bandwidth

29 cm?

Channel 159 (5795MHz)

InpuiZ 500 Ation 20 4B Tiig FiooRun  Cenler Frog 5795000000 Giiz
Corrections. Off Gata. OF wglHokd 10110
Radio St None.

req Raf Int (S) 4 Gain' Low

Center Frequency
5785000000 GHz

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

A it A ittt

Y

e o e Ul

#Video BW 1.3000 MHz Span 80 MHz

Sweep 1.07 ms (2001

Total Power 24.0 dBm
9% of OBW Pawer
xdB

Nov 18, 2020
59:57 PM
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802.11ac-VHTB80 26dB Bandwidth & 99% Bandwidth

Channel 42 (5210MHz)

[pecium seaiper T
KEYSIGHT lout RE

G ign o

il Z 500 Thtion; 20 6B
DC  |Comections. OFF Galo. OF
Freq Ref Int 4 Gain Low.

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

PR ErTa—"

#Video BW 2.4000 MHz

2 Melrics

Occupied Bandwidth
75.347 Total Power 245d8m

Transmit Freq Error -34.186 kHz % of OBW Pavier

XdB Bandwidth 80.91 MH; xdB

=0 C W7

Oocipied
KEYSIGHT Inout Rs

Channel 58 (5290MHz)

BW
Z500  [Ation 200 iy Fi

G ign o req R I (S 4 Gain: Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

TR AN A
f
/
I ek oA

#Video BW 24000 MHz

Ocaupied Bandwidth

75413 Total Power
2.566 kHz
80.21 MHz

Transmit Freq Error

% of OBW Pawer
X dB Bandwidth xdB

Nov 19, 2020
= q (’ - ') 4011;8?)':‘

3 Run  Gontor Froq 5290000000 Giiz
1 DG Corrections, OF Galo. OF AvglHold >10110
Radio Sid None

Center Frequency
60000000 GHz
Span
160.00 MHz

CF Step
16.000000 MHz

Auto
Man

Span 160 MH.
1.07 ms (2001 pts}

|Occupied BW
KEYSIGHT lneut R=
GO Laign o

6 Froq. 5530000000 Giiz
AvglHold >10110
Radio St None.

g Z 500 Thtion. 20 6B Tiig: Freo Run
rections. OF Gale. OF
Freq Ref Int (S) 4F Gain Low.

Ref Lvl Offset 22.50 dB

Ref Value 30.00 dBm

b gy e g Il s

el g

#Video BW 2.4000 MHz

Channel 122 (5610MHz)

[Specirum Analyzer 1
Oocupied BW
KEYSIGHT Inout R INpWZ 500 Ation. 2068
ng D Corrections. Off Gale. OF
G ign o e Ref- It (S)

Ref Lvl Offset 22.50 dB

Ref Value 30.00 dBm

P S, NI A B,

SR A A

#Video BW 24000 MHz

Tiig FiooRun  Conter Froq 5 610000000 Gitz

4F GainLow  Radio Sid None

£ ey

Center Frequency
610000000
Span

160.00 MHZ

JHokd » 1010

CF Step
16.000000 MHz

Auto
Man

Occupied Bandwidth

75.384 MHz

Transmit Freq Error
X dB Bandwidth

@29~ M?

Total Power

232 kHz 9% of OBW Pawier
97 MHz xdB

Nov 19, 2020
4:11:55 PM

223d6m
99.00 %

26.00 6B

Channel 138 (5690MHz)

Ocaupied Bandwidth
75.42

Transmit Freq Ertor
X dB Bandwidth

IR R

Total Power
% of OBW Pawer
xdB

Transmit Freq Error
xdB Bandwidth

IpUZ: 50 Ation: 20 66 Tiig: Freo Run
G

Cosrections. Off Galo. OFF
Freq Ref Int ( 4F Gain Low.

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

e T ST s

#Video BW 2.4000 MHz

Total Power

9% of OBW Pawier
xdB

Center Froq
AvglHold
Radio St None.

5630000000 G 2
0010

Frequency
(Center Frequency
90000000 GHz
Span
160.00 MHz

CF Step
16.000000 MHz

24.8dBm
99.00 %

26,00 B

N 7 Y

mupied BW +
KEYSIGHT Inout R

;
el e

Occupied Bandwidth

75.5:

Transmit Freq Erfor
X dB Bandwidth

=0 [

IpUIZ 500 Ation; 20 4B
og OC Corrections. OFF Gale. OF AvglHokd =10110

3

Center Frequency
775000000 GHz

Tilg FiooRun  Conler Froq 5 775000000 Gitz

Off Freq Ref Int (S #IF Gain® Lowe Radio Std None
Span
Ref Lvi Offset 22.50 dB MHZ
Ref Value 30.00 dBm
16.000000 MHz

B e o T WP

)
b b b

#Video BW 24000 MHz

Total Power 24.8dBm
-13.488 kHz % of OBW Pawer
80.64 MHz xdB
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802.11ax-HE20 26dB Bandwidth & 99% Bandwidth

Channel 36 (5180MHz)

[Specirum Anaiyzer 1
Ocaupied BW
KEYSIGHT Inout Re gz 00 Ao 2065 [iig FieoRin
Couping B rections, Gale, O
(ve] Freq Ref Int (S) 0 Gain: Low

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

Pt

#Video BW 680.00 kHz

Occupied Bandwicth

18.877 MHz Total Power 245d8m
Transmit Freq Error % of OBW Pavier
X 0B Bandwidth xdB

el HETR

Channel 44 (5220MHz)

Frequency
InpWZ 500 [Aton 2040 Gonor Froq 5 220000000 Giiz

R
Corrections. OF Galo. OF AvglHold >10110
req Ref int (S) 0 Gain Low adio Stc None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

At kb,

#Video BW 680.00 kHz

Occupied Bandwidth
18.923 b Total Power 25.0d8m
Transmit Freq Error -30.872 kHz

% of OBW Pawer 99.00
X dB Bandwidth 20.74 MHz xdB

26,00 6B

Rl THETR

g Z 500 Thtion. 20 6B Tiig Freo Run  Cotor Froq 5 240000000 Giiz
Cosrections. Off Gale. OF AvglHold >10110
Freq Ref Int (S} WIF Gain'Low  Radio St None.

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

At P A A A AIAR LI X

#Video BW 680.00 kHz

Occupied Bandwidth
18.933 MHz Total Power 25.3dBm

Transmit Freq Ertor 20174 kHz 9% of OBW Pawier 99.00 %
X dB Bandwidth 20.85 MHz xdB 26.00 6B

Nov 19,2020
= k’ (ﬂ - ? ;4340?&1

Spectrum Analyzer 1 T
(Ooaupied BW
KEYSIGHT Irout Re pAZ 500 len 2000 [Tg FiooRun  Cori Fieq 5 260000000 611z
19 DC Comectons. OF Gl OF AvglHokd~10110
G ign o e Ref- It (S) 4 Gaim Low  Radio St None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

e an A Ty Y

v

#Video BW 680.00 kHz

Ocaupied Bandwicth

18.906 Total Power
Transmit Freq Ertor -19.583 kHz % of OBW Pawer
X dB Bandwidth 2119 MHz xdB

RlEEERR

Spectrum Analyzer 1
|Cocupied BW

KEYSIGHT Input R inpuZ 500 JAtion; 20 0B Trig Freo Run  Cotor Froq 5 300000000 Giiz
Coupling Gale. OF

Cosrections. Off AvglHold >10110
Freq Ref Int (S) WIF Gain'Low  Radio St None.

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Occupied Bandwidth
18.940 MHz Total Power 25.5d8m

Transmit Freq Error -27.142 kHz 9% of OBW Pawier 99.00
xdB Bandwidth 2125 MHz xdB. 26,00

Nov 19, 2020
R Nl | ? 345142 PA

(Center Frequency
5.300000000 GHz

Spectrum Analyzer 1 +

|Cocupied BW

KEYSIGHT Inout R InGUlZ 506 Ation: 20 40 i, Frco Ron
Coupling D Corectons. Of Gale. OF

G A or  reqRefint(s) 4 Gain Low

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Occupied Bandwidth
18.924 M Total Power

Transmit Freq Erfor -18.283 kHz % of OBW Pawer
X dB Bandwidth 21.07 MHz xdB

-l Nov 19, 2020
C Rl | ? 3:46:19 PM

Channel 116 (5580MHz)

ipWiZ 500 Ation; 20U Tig: Froo Run  Gonter Froq 5500000000 Gitz
Correctons. [ AvglHokd »10110
Freq Ref Int (S) 47 GainLow  Radio St

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz
[#Res BW 220.00 kHz

Occupied Bandwidth
18.946 MHz Total Power

Transmit Freq Error K 9% of OBW Pawer o
X 0B Bandwidth xdB. 26,00 0B

g [0 C W7 =

(Center Frequency
5.500000000 GHz
Span

40.000 MHZ
CF Step

4.000000 MHz

Auto
Man

Frequency
Center Frequency |1
5.560000000 GHz
Span
40.000 MHZ

IpAZ 00 [Atien; 2068 Tig FicoRun  Gonlor Froq 5 560000000 Giiz
Currections. OF c AvglHold #1010
Freq Ref Int (S) I Gain: Low adio St Non

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

s

#Video BW 680.00 KHz

Occupied Bandwidth

18.884 MHz Total Power
Transmit Freq Ertor
X dB Bandwidth

9% of OBW Pawer
xdB

- Nov 19, 2020
=9~ ? 34812 PM
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IGHT loout =
2 BC

S gt on

2 Melrics

Transmil Freq Error
X dB Bandwidth

ac M

Occupied Bandwicth
18.920

InpulZ 506 JAlion. 20 6B [ Feem
Corrections. OFf Gal. OF
Freq Ref Int 4 Gain- Low

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

g e

#Video BW 680.00 kHz

Total Power
9% of OBW Pawef
xdB

9 Nov 19, 2020

3:48:48 PM

{x Frequency
o Foq 5 700000000 G112
Avglbld 210010
Radia St None

CF Step
4.000000 MHz
Auto

“--«';;..Pv, i

spmw an
Sweep 1.07 ms

226d8m

r

KEYSIGHT oput K=
& ook

[#Res BW 220.00 kHz

Occupied Bandwidth
188

Transmit Freq Etor
X dB Bandwidth

o cm?

Channel 144 (5720MHz)

Frequency
NPl Z 500 R Gonlor Froq 5720000000 Giiz

Corrections. OF on AvglHold =101

Freq Ref Int (S o Gain Low  Redio St Nona

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm
4000000 MHz

etuseprelins Auto
Man

SN At AL

AN f

#Video BW 680.00 kHz Span 40 MMl

Total Power
9% of OBW Pawer
xdB

Nov 18, 2020
3:49:25 PM

Occupied Bandwidth

Transmit Freq Error
XdB Bandwidth

acm

18.922 MHz

InpulZ 500 JAlion. 20 6B Tiig: Froo Run
Corrections. Gals. Of
Freq Ref Int (S) 4F Gain Low.

Ref Lyl Offset 22.50 dB
Ref Value 30.00 dBm

#Video BW 680.00 kHz

Total Power

5 7ASO00000 G 12

Radio St None.

CF Step
4.000000 MHz

245d8m

9% of OBW Pawier

xdB

Nov 19, 2020
3:50:05 PM

o oW " s
KEYSIGHT oo &= _

G ignor

o
P

Ocaupied Bandwith
18

Transmit Freq Error
X dB Bandwidth

acm

InpuZ 500 JAtion; 2040
Corrections. OFF

Freq Ref Int (S

Tiig FrooRun G
Gala. OFf
4 Gain Low.

Frog 5.765000000 Giz
[Hokd 1010
Radio St None.

Ref Lvi Offset 22.50 dB
Ref Value 30.00 dBm
CF Step

4000000 MHz

b T

#Video BW 680.00 kHz

Total Power

Nov 18, 2020
3:50:36 PM

KEYSIGHT loout R
& oo

Occupied Bandwidth

Transmit Freq Ertor
xdB Bandwidth

acm

Rz

rrcq e P

Ation: 20 60 Tiig: Froo Run
Galo. OF

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

AvglHold >10110

Coiter Frog 5 525000000 Gilz T

Radio St None. 825000000 GHz

4.000000 MHz

LI St Auto

#Video BW 680.00 kHz

Total Power

14,285 kH: % of OBW Pawer
2121 MHz xdB

Nov 18, 2020
3:51:15 PM

i Man

244 dBm
00 %

6.00 6B

2
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802.11ax-HE40 26dB Bandwidth & 99% Bandwidth

Channel 38 (5190MHz)

|Spectrum Analyzer 1
Occupied BW.
KEYSIGHT looul RE Input Z: 50 Q TAtion: 20 4

o o Corrections.

Freq Ref Int (S)

Trig: Freo Run

4 Gain: Low

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

d ",
RSN B P e

#Video BW 1.3000 MHz Span 80 MHz

Occupied Bandwidth

37.818 MHz
Transmit Freq Error -3.953 KHz
X 0B Bandwidth 40.34 MHz

Total Power
9% of OBW Pawier
xdB

=~ ) | Nov 19,2020

4:00:56 PM

Channel 46 (5230MHz)
to) Frequency

Center Frequency
5230000000

CF Step
8000000 MHz

Auto
Man

InpuZ 500 JAtion; 20 40 R Coter Frog 5 230000000 Gilz
Corrections. O

- AvglHold >10110
req Ref int (S) 0 Gain Low adio Stc None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

R ook oA A H g

{
4
e
#Video BW 1.3000 MHz

Occupied Bandwidth
37.685 M Total Power 25.9d8m

Transmit Freq Eror % of OBW Pawer 99.00

X dB Bandwidth xdB 26,00 6B

=n oA #) | Nov 19,2020 -

4:01:44 PM naa

g Z 500 Thtion. 20 6B Tiig Freo Run  Cotor Froq 5 270000000 Giiz
Cosrections. Off Gal. C

o AvglHold >10110
Freq Ref Int (S} WIF Gain'Low  Radio St None.

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

S A At A AN SN

U
e v g

#Video BW 1.3000 MHz

Occupied Bandwidth

37.730 MHz Total Power 25.1dBm
Transmit Freq Ertor 0 9% of OBW Pawier 99.00 %
X dB Bandwidth xdB 26.00 6B

€S9 m?

4:02:32 PM

Spectrum Analyzer 1
|Cocupied BW

Spectrum Analyzer 1
(Ooaupied BW
KEYSIGHT Irout ke WpZ 500 len 2006 [Ty FiooRun  Corie Fieq 5 310000000 611z
19 DC Comectons. OF Gale. ¢ Avaltokt 10110
G ign ¢ rea R Int (S) 4 Gaim Low  Radio St None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

AT A s iAo

#Video BW 1.3000 MHz

Occupied Bandwith

37.698 M Total Power
Transmit Freq Ertor % of OBW Pawer
X dB Bandwidth xdB

29 m?

KEYSIGHT nput R inpulZ 500 Thtion. 20 0B Tiig Freo Run  Cotor Froq 5 510000000 Giiz
Couping DG (Corrections. OFF Gale

on AvglHokd >10110 O.emev frequenq
Freq Ref Int (S) WIF Gain'Low  Radio St None. 5510000000 GHz
Span
80.000 MHz
step

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

ps o bt e

oY e e

#Video BW 1.3000 MHz

Occupied Bandwidth
37,657

Total Power 21.5dBm
Transmit Freq Error 9% of OBW Pawier
xdB Bandwidth £ xdB.

=~ ? Nov 19, 2020

4:08:51 PM

| Spectrum Analyzer 1 +
(Oocipied BW
KEYSIGHT Inout R- Input Z: 50 Q Atien. 20 dB Trig: Free Run Center Frog 5 550000000 GHz
Coupling DC Corrections. OFF Gale. OF AvglHokd ~10/110
@ Align OFf

Freq Ref- Int (S) M Gain'Low  Radio St None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

o e

hy

i
ik

#Video BW 1.3000 MHz

Occupied Bandwidth

37.752 M Total Power 24.0d8m
Transmit Freq Ertor - % of OBW Pavier 99.00%
X dB Bandwidth 4113 MHz

xdB 6.00 6B

= el | ? Nov 18, 2020

4:04:39 PM

inpulZ 500 IAtion: 20 0B ‘Coniter Froq 5670000000 G2
Cor off AvglHold >10110

i (Center Frequency
Radio Sic None 5670000000 GHz
Span

80.000 MHZ

ectons.
Freq Ref Int (S) I Gain: Low

Ref Lvi Offset 22.50 dB
Ref Value 30.00 dBm
CF Step
8000000 MHz
Auto
Man

P
s bl

#Video BW 1.3000 MHz
[#Res BW 430.00 kHz

Occupied Bandwidth

37.714 MHz Total Power 25
Transmit Freq Error 37.458 kHz % of OBW Powier
X dB Bandwidth 0.60 MHz xdB

26,00 0B

= CYal | ? Nov 19, 2020

wal [
40525 PM 2

IpuiZ 500 Ation; 20 4B Tl Freo Run
Cosrections. O Gale. ¢

Center Froq 5 710000000 Gitz
Pt 0
Freq Ref Int (S) I Gain: Low

vglHok 1001
Radio Std None

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

s
/
u'ﬁ
[T

#Video BW 1.3000 MHz
Total Power

Transmit Freq Error 9% of OBW Pawer
X dB Bandwidth xdB

@ A?

N
4:06:07 PM
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Channel 151 (5755MHz)

s +
KEYSIGHT neut R=
& o

inpuiZ 50
Corrections. OFF
Freq Ref Int (S)

o Fiog 5 755000000 GI1Z
AvglHokd ~10110
Radio St None

Ation: 20 66 il F
Gale,

4 Gain Low.

Ref Ll Offset 22.50 dB
Ref Value 30.00 dBm

g A heincpagton
e A e

Conter 5.75500 GHz
#Res BW 430.00 kHz

#Video BW 1.3000 MHz

jpied Bandwidth
37.711 MHz Total Power

Transmit Freq Error 9% of OBW Pawer
xd

x B Bandwidth

LRl R

Frequency

(Center Frequency
5.7550000

+

s
KEYSIGHT loout R
ouping DG
GO laign o

7
e

Conter 5.79500 GHz
[#Res BW 430.00 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

29 cm?

Channel 159 (5795MHz)

IPWIZ 500 [Ation; 2040 Tig FicoRun Gl Froq 5 795000000 Giiz
Currections. OF Gals. OF AvglHold ~10110
req Raf Int (S) 4 Gain'Low  Radio Std None

Center Frequency
5785000000 GHz

Ref Lvl Offset 22.50 dB
Ref Value 30.00 dBm

o NI K SN

)

e

#Video BW 1.3000 MHz Span 80 MHz

Sweep 1.07 ms (2001

Total Power 24.2d8m
9% of OBW Pawer
1.23 MHz xdB
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